Modelling the full-scale N2O emissions
from wastewater treatment plants for
identifying mitigation strategies

WATER AND ENVIRONMENTAL ENGINEERING | DEPARTMENT OF CHEMICAL ENGINEERING | LUND UNIVERSITY

NAGA DEEPIKA PEDDAMUDIUM | MASTER THESIS 2023







Modelling the full-scale N.O emissions from
wastewater treatment plants for identifying
mitigation strategies

by

Naga Deepika Peddamudium

Master Thesis number: 2023-03

Water and Environmental Engineering
Division of Industrial Electrical Engineering and Automation (IEA)
Lund University

May 2023

Supervisor: Ramesh Saagi
Examiner: Asa Davidsson

The picture on the front page: Photo from Klagshamn wastewater treatment plant. Foto: Naga Deepika
[...]
is dominated at low DO levels (approx. 1 mg/l) and with moderate NO2" accumulation;
Ammonium (NH4") accumulation during aeration leads to an increment in the production
of by-products like NH20OH; Higher external carbon source i.e., COD/N ratio (>1)
availability increases the N2O reduction rates; Controlled pH around 7 and with an
approximate temperature of 20°C conditions ensure the safe completion of nitrification and
consumption of N20 through denitrification. The inclusion of all pathways resulted in
complex models with over parameterized for calibration and validation. A single pathway
model for N2O production by AOB simplified the structure with few parameters and is
convenient for calibration (Maktabifard et al., 2022).

To get deeper insight, B. J. Ni & Yuan. (2015) considered all three pathways for a full-scale
study where production from the AOB denitrification pathway decreased and increased
production from NH2OH pathways occurred with the increased DO. Blomberg et al. (2018)
extended the ASM3 N20 model and included N20O stripping to investigate full-scale
emission predictions. Zaborowska et al. (2019) analyzed the full-scale study of the
combined N-P activated sludge system by extending ASM 2d with all N2O pathways and
N20 liquid-gas transfers, where heterotrophic denitrification is identified to be the
predominant pathway. Maktabifard et al. (2022) experimented with the confirmation of the
applicability of an existing N2O model to another full-scale WWTP and identified
heterotrophic denitrification as the main N2O production pathway.

2.3 N;O emission factor

Emission factor (EF) quantification is essential to assess the environmental impacts and to
reduce them. N2O emission factor is generally represented as the ratio between emitted N2O-N
(Kg-N d'') and influent N-load (Kg-N d'!), some cases use nitrogen removal amount with
nitrification and denitrification instead of influent nitrogen load (Law et al., 2012). The
theoretical calculation methods of N20 emissions rely on country specific EFs which
underestimate the actual emissions (Ye et al., n.d.). Intergovernmental Panel on Climate Change
(IPCC) Guidelines recommended an EF of 0.016 kg N2O-N/kg N load in 2019 (Ye et al., n.d.).
EFs are influenced by various factors like process configuration, operational and environmental
conditions, monitoring campaigns etc (Vasilaki et al., 2019; Vasilaki et al., 2020). Long-term
data over l-year monitoring campaign is needed to assess the process-based N2O EFs in
WWTPs. A review of the literature study overviewed a range of (0.01 — 2 % of the N-load) and

5



in some cases >10%. Vasilaki et al. (2019) demonstrated the impact of the duration of a
monitoring campaign over a range of 0.3% of N-load for a less than 1-month campaign to 1.7%
of N-load for 1 year campaign period. The study also overviewed the seasonal variation impacts
of EFs and Zhu et al. (2019) identified higher EF in winter (5.9%) than in the summer periods
(2.9%). Conventional activated sludge (CAS) systems with aerobic reactors attributed to an
average EF of 0.27% of N-load (Chen et al., 2016). The N2O EF reported by Massara et al.
(2018) is 10% of the removed NH4-N.



3 Wastewater treatment plant description

3.1 Process configuration

Klagshamn treatment plant is located in the south of Malmd, and it is operated by VA SYD.
The sewage network of Malmo is distributed into seven areas of which, two areas are connected
to the Klagshamn treatment plant and the remaining to the Sj6lunda treatment plant. The
Klagshamn treatment plant process is split into two parallel lines. The configuration and the
process operations of the treatment plant are described in detail in the following paragraphs.




Figure 3.1. Graphical representation of the processes at the Klagshamn treatment plant.
Numbers are related to the description of the process (VA SYD)

The inlet pumping station (3) in Figure 3.1 consists of 3 speed-controlled screw pumps. Normal
inflow is handled with one pump and three pumps are used when the inflow is at maximum
load or in the event of breakdown. Wastewater is passed through screens (4 in Figure 3.1) where
particles larger than 3mm size are removed. The separation particles are transported for
incineration after undergoing washing and dewatering. Aerated grit (5) removes sand and
heavier particles and is pumped to sand deposits (6) after dewatering and the lighter particles
follow the wastewater. Dosing of iron chloride (7) occurs at the inlet of the aerated grit for the
pre-precipitation of dissolved phosphorous and organic matter. Separation of chemical flocs
along with primary sludge takes place in the 4 parallel pre-sedimentation basins (8) and the
sludge is pumped to the sludge treatment process. During heavy flow conditions that exceed
the treatment capacity, primary clarification flow is diverted (9) to a sump (13) past the
biological treatment to prevent the washout of microorganisms.

The activated sludge process (10) is a biological stage with high amounts of microorganisms to
break down the organic matter and for the nitrification process which converts ammonium into
nitrate under aerobic (oxygen) conditions. The process is divided into 8 separate zones in each
of the 2 parallel processing lines and zone 8 is divided into two small zones. All the zones can
be run either aerobically or anoxically and the air flow is regulated based on dissolved oxygen
setpoint. A portion of the separated activated sludge from the secondary clarification (11) is
returned to the activated sludge process as return sludge and the remaining portion which is
waste sludge is led to the primary clarifiers and then it is taken out for sludge treatment as
sludge from the primary clarifier. Ozone plant (12) treats the return sludge before it is sent back
to the process due to the prevailing conditions at the plant for the growth of filamentous bacteria
which deteriorates the sedimentation properties. Treated water from activated sludge and
bypass water from primary clarifiers are mixed in the sump (13) and then pumped to the post-
denitrification and filtration.

Post-denitrification of the wastewater is performed in MBBR (Moving Bed Biofilm Reactor)
basins (14) loaded with plastic materials with constant motion and acts as carriers for the
biofilm to grow. The biofilm-containing bacteria are used to convert the formed nitrate in the
activated sludge process into nitrogen gas to release to the atmosphere using ethanol as an
external carbon source of energy which is added at the inlet of each line. The final stage of the
treatment process is filtration (15). 5 filters which are designed as two-media filters containing
sand and anthracite are used for filtration. Iron chloride as a precipitation chemical can be dosed
to the process if there is insufficient phosphorous removal from the pre-precipitation process.
The collected filtered water (16) is used to wash the filters (17) periodically and the washed
water is led back to the plant inlet as backwash and the remaining filtered water is led to the
plant outlet (18). Samples are collected and flow is measured at the outlet of the plant for
analysis before releasing into the sea (Oresund).

Separated raw sludge from primary clarifiers and secondary clarifiers is treated by gravity
thickeners (19) where water content is removed with the addition of polymer. Anaerobic
digesters (20) are fed with the thickened sludge to break down parts of the organic matter under
anaerobic conditions at 37°C temperature. Produced biogas, consisting of mainly methane and
carbon dioxide is collected and stored in gas holders (21). The centrifuges (24) are used for
dewatering the stored digested sludge (23) with the addition of polymer for efficient separation.
Reject water from the dewatering process with high levels of ammonium is treated separately
8



in an Anaerobic ammonium Oxidation (ANAMMOX) process reactor (25) using moving
carriers to grow microorganisms by aeration and the treated water is led back to the activated
sludge process. Reject water is sent to either inlet of the plant or to the first aerated zone of the
activated sludge system in line 1. This is controlled according to the height of the flow in the
stored tank and the treated reject water from anammox reactors is passed into the first aerated
zone and untreated water goes back to the inlet to mix with the incoming water. The dewatered
sludge is stored on concrete slabs (26) temporarily and is later used in different ways like
fertilizer.

Table 3.1. Plant dimensions data of Klagshamn treatment plant (VA SYD)

Units Number Total Volume (m?) Total Area (m%)

Primary treatment

Grit removal basin 2 200 -
Primary clarifier 4 550 250
Secondary treatment

Activated sludge basin 2 2200 -
Secondary clarifier 8 612 170
Tertiary treatment

MBBR 4 275 -
Sand filter 5 - 44

Sludge treatment

Thickener 2 133 493
Anaerobic digester 2 1750 -
Centrifuge - - -

3.2 Full-scale data availability

This section details the collection of the available full-scale measurement data at the Klagshamn
treatment plant.

Flow measurement samplings are available before and after each purification step in the
primary and secondary treatment process for the periods of 2022-01-01 to 2023-01-31. Lab
sampling on a regular basis, as well as continuous online measurements (for some pollutants),
are available. Flow proportional daily, monthly, and random samples are carried out at various
sites in the WWTP. The sampling locations and the measured pollutants are shown in Figure

9



3.2 and listed in Table 3.2 and the available data at each sampling location are listed in Table
3.2.(D.

Bypass flow

. ® ®

Plant inlet f—————— |

4 RAS Secondary élariﬁcr
: 4

o 7 — .......... I —

4
Primary Sludge

Figure 3.2. Sampling locations for wastewater flow and pollutants measurements at the
Klagshamn treatment plant.

Incoming water to the treatment plant is sampled online and calculated at the screwed pumps.
For the modelling study, wastewater at the location (Cin, as shown in Figure 3.2) is considered
as the first sampling point with lab measurements collected after the inlet screw pumps which
also includes reject water (RJ_Cin). As shown in Figure 3.2, outflow from primary clarifiers
in line 1 (F1) and line 2 (F2) is the second sampling point with online flow measurements and
lab samples for pollutant concentrations that are coming out from the primary clarifiers for the
biological secondary treatment process. From the pre-sedimentation underflow, sludge flowrate
and TSS concentrations are sampled. Outflow from post sedimentation in line 1 (J1) and line 2
(J2) is the third sampling point where all the measurements are of lab samples except flow
measurements which are online samples and solids measurements include both lab and online.
Return sludge from post-sedimentation is measured online for solids and flow rates. The
remaining portion of flow as waste sludge is measured online for flow rate and lab
measurements for various pollutant concentrations. The bypass flow measuring sampling point
is before the secondary treatment process with online flow rates and lab measurements for the
pollutants. The flows from the two bypass pumps are combined and the flows less than 50 m3/h
are removed from the measured data. In the activated sludge unit, the first zone is sampled with
online concentrations and the last zone has lab measurements for solids. Reject water samples
are collected at the incoming water (RJ Cin) and at the first zone of the activated sludge unit
(RJ_HAin).

10



Table 3.2. Description of the sampling points in the wastewater treatment process at the

Klagshamn treatment plant.

Name of the location

Description of the location

Cin

F1 & F2
J1 & J2
RJ Cin

RJ_HAin

WAS

RAS

Incoming water after passing screw pumps

Ougoing water from pre-sedimentation in line 1 and 2
Outgoing water from post-sedimentation in line 1 and 2
Untreated reject water mixing with the incoming water

Treated reject water from anammox reactors going to
the first aerated zone of activated sludge system in linel

Waste activated sludge flow

Return activated sludge flow

Table 3.2.1. Locations of the sampling points and measured variables at the sampling points

Location

Data availability

Incoming water (Cin)

Outflow from pre-sedimentation
(F1 & F2)

Outflow from post-sedimentation
J1 & J2)

Activated sludge unit

WAS
RAS

Effluent water

Backwash

Flowrate, Niot, Piot, NH4"-N, PO4*—P, BOD7, COD,
TOC, TSS, pH

Flowrate, Niot, Ptor, NH4"-N, NO2'N, NOx-N, PO+~
P, BOD7, COD, TSS

Flowrate, Niot, Prot, NH4"-N, NO2'N, Nox-N, PO+~
P, BOD7, COD, TSS

NH4*-N, PO4+*—P, TSS, VSS, pH, Temperature, air
flowrate, SRT, N2O

Flowrate, TSS, VSS, Nox-N
Flowrate and TSS

Flowrate, Niot, Prot, NH4™-N, NO2'N, Nox-N, PO4>—
P, BOD7, COD, TSS, TOC, pH

Flowrate, BOD7, COD, Ptot, Nox-N, TSS, Niot

11



Bypass Flowrate, Niot, Prot, NH4™-N, Nox-N, PO4*—P,
BOD7, COD, TSS

Anammox Flowrate, Piot, NH4"-N, NO2'N, Nox-N, BOD7,
COD, TSS

Primary sludge Flowrate, TSS

Rejectflow Flowrate, reject water tank height

Every alternative zone (ie., Zone 2, 4, 6, and 8) in both lines is equipped with an oxygen meter
and floating hood for N2O measurements, and the final zone is also provided with an ammonium
meter. Regulation of oxygen content of the zones is based on the ammonium set value in the
final zone and airflow rate data is available for all the zones. Each floating hood covers a
dimension of 1m? of the basin surface (See Figure 3.2.1). Zone 2, 4, 6, and 8 in line 1 and line
2 are selected to arrange the floating hoods for the period from 2022-07-22 to 2023-01-31. The
exhaust air is collected and a small flow of it is transported to the measuring unit via a hose to
pass through a pre-humidifier which cools and filters the air for N2O measurement.

Figure 3.2.1. Arrangement of floating hood in the activated sludge unit for measuring N>O
emissions at the Klagshamn wastewater treatment plant (Picture taken by me during the plant
visit to Klagshamn WWTP).

12



3.3 Effluent requirements

The WWTP has effluent demands for biological oxygen demand (BOD7) at 7 days, Total
Phosphorous (Ptot), and Total Nitrogen (Ntot), and the values are mentioned in Table 3.3.
Emission conditions are changed in 2018 regarding the total nitrogen from 12-10 mg/1.

Table 3.3. Effluent requirements for Klagshamn treatment plant (VA SYD)

Parameter Effluent monthly average (mg/l) Effluent yearly average (mg/l)
BOD~ 10 10

Total 0.3 0.3

Phosphorous

Total Nitrogen - 10

13



14



4 Methodology

4.1 Modelling of N2O emissions in WEST

Modelling offers to replicate the wastewater treatment plants as a reliable representation of real-
world systems (DHI). Several varieties of models have been developed according to the plant-
specific process configurations. This made it easier to develop a perfect model of the treatment
plant. In the following sections, the process models that are used for the present study are
described briefly.

4.1.1 WEST software

WEST simulation software is developed by Danish Hydrological Institute (DHI) which enables
organizers, consultants, and engineers to optimize the wastewater treatment processes (WEST
Getting Started Report, 2022). Commercial software WEST, which acts as a user-friendly
platform for simulating wastewater treatment plants is used for this project. The reactions and
equations of the processes are all pre-programmed in the software. The graphical setup of the
plant layout can be constructed for executing steady-state and dynamic simulations. Special
tools (i.e., Advanced virtual experiments) like parameter estimation, scenario analysis, and
sensitivity analysis can be used to upgrade the project. WEST is developed based on the popular
ASM models by (Henze, 2006). Different activated sludge models have been built like ASM1,
ASM2, ASM2d, ASM3, and ASMG each of which has a specific use and can be used according
to the purpose of the project (Henze, 2006). These different models describe different biological